

Test Report

Report No.: FLSZD000019090001E

Page 1 of 3

Applicant: SHENZHEN KANGLI BOND TECHNOLOGY CO., LTD

Address: H Building, The 3rd Industry Park, Xin Wei, DaLang Street, Baoan District, Shenzhen

Report on the submitted sample(s) said to be:

Sample Name : Silicone adhesive
Material : Silicone
Use : Adhesive products used in silicone
Lot No. : ----
Model No. : KN-300
Manufacturer : SHENZHEN KANGLI BOND TECHNOLOGY CO.,LTD
Supplier : SHENZHEN KANGLI BOND TECHNOLOGY CO.,LTD
Sample Received Date : May.17,2011
Sample Tested Date : May.17,2011~ May.24,2011

Test Requested: As specified by client, in accordance with the U.S. Food and Drug Administration's requirement for rubber articles intended for repeated use.

Test Method: As specified in FDA 21 CFR 177.2600.

Test Component(s): Transparent silicone

Test Result(s): Please refer to the following page(s).

Test Conclusion: The test item(s) of the submitted sample(s) comply with the requirements stated in FDA 21 CFR 177.2600.

Compiled by: Relexo

Approved by: [Signature]

Inspected by: Betty

Approved Date: May.24.2011



5F, Building F, Hongwei Industrial Zone, Baoan 70 District, Shenzhen, Guangdong, China

Test Report

Report No.: FLSZD000019090001E

Page 2 of 3

Test Result(s):

Test Item(s)	Test Result	MDL	Limit	Unit
Total extractive in distilled water at reflux temperature				
First 7 hours extraction	N.D.	0.5	20	mg/in ²
Succeeding 2 hours extraction	N.D.	0.5	1	mg/in ²
Total extractive in n-hexane at reflux temperature				
First 7 hours extraction	30.0	0.5	175	mg/in ²
Succeeding 2 hours extraction	3.4	0.5	4	mg/in ²

- Notes:
1. MDL = Method Detection Limit
 2. N.D. = Not Detected (<MDL)
 3. mg/in² = milligram per square inch



5F, Building F, Hongwei Industrial Zone, Baoan 70 District, Shenzhen, Guangdong, China

Test Report

Report No.: FLSZD000019090001E

Page 3 of 3

Photo(s) of the sample(s)



*** End of report ***

This report is considered invalidated without the Special Seal for Inspection of the CTI. This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of CTI, this test report shall not be copied except in full and published as advertisement.

5F, Building F, Hongwei Industrial Zone, Baoan 70 District, Shenzhen, Guangdong, China